

TiTAN

Certificate No:

001229B0173

This is to certify that the nominated size and quality of the following TITAN product has been inspected and batch tested with following results.

TEST CERTIFICATE

Description:

22mm Titan Connector

Date:

18/10/2012

Batch Number:

FH & IH

WLL:

15tonne

Minimum Breaking Load

60 tonne

Batch Test Break Load Results

Test # 1:

62.94 tonne

Test # 2:

62.58 tonne

Test # 3:

62.48 tonne

Authorised Signatory



Manufactured and inspected for and on behalf of:



42 Clements Ave Bundoora Victoria
3083 Australia
Phone + 61 3 94667840
Fax: + 61 3 94667743